

February & March 2026 P&T UPDATES

* Indicates prior authorization (PA) or step therapy (ST)

Commercial

† Depending on your specific benefits and in which state you reside, some drugs on this list may have no cost sharing.

Brand Name	Status	Triple Tier Formulary	4th Tier Applicable	Traditional Formulary	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternatives
AVTOZMA	Formulary	3	Yes	2	Yes	Yes	3.6 milliliters per 28 days	Amjevita*, Enbrel*, Rinvoq*, Xeljanz*
BLUJEP	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	Uncomplicated UTI: 4 tablets per day, 1 treatment course per fill Uncomplicated Gonorrhea: 8 tablets per day, 1 treatment course per fill	Uncomplicated UTI: nitrofurantoin, trimethoprim/sulfamethoxazole, ciprofloxacin, amoxicillin/clavulanate Uncomplicated Urogenital Gonorrhea: IM ceftriaxone, ciprofloxacin, IM gentamicin, azithromycin, IM ceftiofloxime, probenecid
HYRNUO†	Formulary	3	No	2	Yes	Yes	4 tablets per day, 30 day supply per fill	Hernexeos*
JASCAYD	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	2 tablets per day	pirfenidone*
KOMZIFTI	Formulary	3	No	2	Yes	Yes	3 tablets per day, 30 day supply per fill	none
LYNKUET	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	2 capsules per day	Hormonal: estradiol tab/patch, estradiol vaginal cream, estradiol norethindrone acetate, norethindrone acetate/ethinyl estradiol, Fyavolv Tablet, medroxyprogesterone, Premarin cream/tablet, Premphase, Prempro, Yuvaferm Vaginal Tablet Non-Hormonal: paroxetine, citalopram, escitalopram, venlafaxine tablet, venlafaxine ER, desvenlafaxine, gabapentin
OTEZLA XR	Formulary	3	Yes	2	Yes	Yes	1 tablet per day, 30 day supply per fill	Psoriatic Arthritis: methotrexate, celecoxib, diclofenac, diclofenac extended release, diflunisal, etodolac, etodolac extended release, flurbiprofen, ibuprofen, indomethacin, indomethacin sustained release, ketorolac, meclizolam, meloxicam, nabumetone, naproxen, naproxen sodium, naproxen EC, oxaprozin, piroxicam, salsalate, sulindac Plaque Psoriasis: cyclosporine, methotrexate Behçet's Disease: none
PALSONIFY	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	2 tablets per day	none
PIRFENIDONE	Formulary	1	No	1	Yes	Yes	9 capsules or tablets per day, 30 day supply per fill	none
RHAPSIDO	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	2 tablets per day	Xolair*, Dupixent*, montelukast, zafirlukast, hydroxyzine, doxepin
VYJUVEK	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	10 milliliters per 28 days	none

* Indicates prior authorization (PA) or step therapy (ST)

Commercial (continued)

†Depending on your specific benefits and in which state you reside, some drugs on this list may have no cost sharing.

Brand Name	Status	Triple Tier Formulary	4th Tier Applicable	Traditional Formulary	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternatives
VYSCOXA	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	40 milliliters per day	Celecoxib, diclofenac, diclofenac ER, etodolac, etodolac ER, fenoprofen, flurbiprofen, ibuprofen, ibuprofen 100mg/5ml suspension, indomethacin, indomethacin ER, ketorolac, meloxicam, nabumetone, naproxen, naproxen sodium, naproxen EC, naproxen 125mg/5ml suspension, oxaprozin, piroxicam, salsalate, sulindac
ZORYVE 0.5% CREAM	Non Formulary	Non Formulary	No	Non Formulary	Yes	Yes	60 grams per 30 days	tacrolimus ointment**
ZURNAI	Non Formulary	Non Formulary	No	Non Formulary	Yes	No	-	naloxone nasal spray, naloxone prefilled syringe, naloxone vial

CHIP

* Indicates prior authorization (PA) or step therapy (ST)

Brand Name	Status	Tier	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternatives
AVTOZMA	Formulary	2	Yes	Yes	3.6 milliliters per 28 days	Amjevita*, Enbrel*, Rinvoq*, Xeljanz*
BLUJEPA	Non Formulary	Non Formulary	Yes	Yes	Uncomplicated UTI: 4 tablets per day, 1 treatment course per fill Uncomplicated Gonorrhea: 8 tablets per day, 1 treatment course per fill	Uncomplicated UTI: nitrofurantoin, trimethoprim/sulfamethoxazole, ciprofloxacin, amoxicillin/clavulanate Uncomplicated Urogenital Gonorrhea: IM ceftriaxone, ciprofloxacin, IM gentamicin, azithromycin, IM ceftiofloxime, probenecid
HYRNUO	Formulary	2	Yes	Yes	4 tablets per day, 30 day supply per fill	Hernexeos*
JASCAYD	Non Formulary	Non Formulary	Yes	Yes	2 tablets per day	pirfenidone*
KOMZIFTI	Formulary	2	Yes	Yes	3 tablets per day, 30 day supply per fill	none
LYNKUET	Non Formulary	Non Formulary	Yes	Yes	2 capsules per day	Hormonal: estradiol tab/patch, estradiol vaginal cream, estradiol norethindrone acetate, norethindrone acetate/ethinyl estradiol, Fyavolv Tablet, medroxyprogesterone, Premarin cream/tablet, Premphase, Prempro, Yuvafem Vaginal Tablet Non-Hormonal: paroxetine, citalopram, escitalopram, venlafaxine tablet, venlafaxine ER, desvenlafaxine, gabapentin
OTEZLA XR	Formulary	2	Yes	Yes	1 tablet per day, 30 day supply per fill	Psoriatic Arthritis: methotrexate, celecoxib, diclofenac, diclofenac extended release, diflunisal, etodolac, etodolac extended release, flurbiprofen, ibuprofen, indomethacin, indomethacin sustained release, ketorolac, meclizolam, meloxicam, nabumetone, naproxen, naproxen sodium, naproxen EC, oxaprozin, piroxicam, salsalate, sulindac Plaque Psoriasis: cyclosporine, methotrexate Behçet's Disease: none

CHIP (continued)

* Indicates prior authorization (PA) or step therapy (ST)

Brand Name	Status	Tier	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternatives
PALSONIFY	Non Formulary	Non Formulary	Yes	Yes	2 tablets per day	none
RHAPSIDO	Non Formulary	Non Formulary	Yes	Yes	2 tablets per day	Xolair*, Dupixent*, montelukast, zafirlukast, hydroxyzine, doxepin
VYJUVEK	Non Formulary	Non Formulary	Yes	Yes	10 milliliters per 28 days	none
VYSCOXA	Non Formulary	Non Formulary	Yes	Yes	40 milliliters per day	Celecoxib, diclofenac, diclofenac ER, etodolac, etodolac ER, fenoprofen, flurbiprofen, ibuprofen, ibuprofen 100mg/5ml suspension, indomethacin, indomethacin ER, ketorolac, meloxicam, nabumetone, naproxen, naproxen sodium, naproxen EC, naproxen 125mg/5ml suspension, oxaprozin, piroxicam, salsalate, sulindac
ZORYVE 0.5% CREAM	Non Formulary	Non Formulary	Yes	Yes	60 grams per 30 days	tacrolimus ointment**
ZURNAI	Non Formulary	Non Formulary	Yes	No	-	naloxone nasal spray, naloxone prefilled syringe, naloxone vial

GHP Family

* Indicates prior authorization (PA) or step therapy (ST)

Brand Name	Status	GHP Family Formulary Tier	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternative(s)
LYNKUET	Non Formulary	Non Formulary	Yes	No		Per Statewide Preferred Drug List
PALSONIFY	Non Formulary	Non Formulary	Yes	Yes	two tablets daily	Octreotide Acetate
RHAPSIDO	Non Formulary	Non Formulary	Yes	No		Per Statewide Preferred Drug List

Geisinger Gold

* Indicates prior authorization (PA) or step therapy (ST)

Brand Name	Status	6-Tier Formulary	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternative(s)
AVTOZMA	Formulary	Specialty	Yes	Yes	IV: 40 mL per 30 days; SQ: 3.6 mL per 28 days	Not Applicable
BLUJEP	Non Formulary		No	No		Uncomplicated UTI: nitrofurantoin, sulfamethoxazole-trimethoprim, ciprofloxacin, amoxicillin-clavulanate Uncomplicated Urogenital Gonorrhea: IM ceftriaxone, ciprofloxacin, IM gentamicin, azithromycin, IM cefoxitin, probenecid
HYRNUO	Formulary	Specialty	Yes	Yes	4 tablets per day	Hernexeos*
JASCAYD	Non Formulary		No	No		pirfenidone*, Ofev*
KOMZIFTI	Formulary	Specialty	Yes	Yes	3 tablets per day	Revuforj*
LYNKUET	Non Formulary		No	No		estradiol oral tablet, estradiol patch, estradiol vaginal cream, estradiol valerate, estradiol-norethindrone acetate, norethindrone acetate-ethinyl estradiol, Estring, medroxyprogesterone, Premarin vaginal cream, Premarin oral tablet, Premphase, Prempro, Yuvafem
OTEZLA XR	Formulary	Specialty	Yes	Yes	XR titration pack: 41 tablets every 180 days; 75 mg tablets: 1 tablet/day	Not Applicable
PALSONIFY	Non Formulary		No	No		Octreotide Acetate Solution (50mcg/mL, 100mcg/mL, 200mcg/mL, 500mcg/mL, 1000mcg/mL)
RHAPSIDO	Non Formulary		No	No		Xolair*, Dupixent*, Montelukast, Zafirlukast, Hydroxyzine, Doxepin*
TECENTRIQ HYBREZA	Formulary	Specialty	Yes	Yes	15 mL every 21 days	Not Applicable
TYRUKO	Formulary	Specialty	Yes	No		Not Applicable
VYSCOX	Non Formulary		No	No		Celecoxib, Diclofenac, Diflunisal, Etodolac, Etodolac ER, Flurbiprofen, Ibuprofen suspension/tablet, Meloxicam tablets, Nabumetone, Naproxen tablets
ZORYVE 0.05% CREAM	Non Formulary		No	No		tacrolimus ointment**
ZURNAI	Non Formulary		No	No		naloxone injection, naloxone prefilled syringe

Marketplace

* Indicates prior authorization (PA) or step therapy (ST)

Brand Name	Status	Tier	Prior Auth	Qty Limit	Detailed Limits	Formulary Alternatives
AVTOZMA	Formulary	5	Yes	Yes	3.6 milliliters per 28 days	Amjevita*, Enbrel*, Rinvoq*, Xeljanz*
BLUJEP	Non Formulary	Non Formulary	Yes	Yes	Uncomplicated UTI: 4 tablets per day, 1 treatment course per fill Uncomplicated Gonorrhea: 8 tablets per day, 1 treatment course per fill	Uncomplicated UTI: nitrofurantoin, trimethoprim/sulfamethoxazole, ciprofloxacin, amoxicillin/clavulanate Uncomplicated Urogenital Gonorrhea: IM ceftriaxone, ciprofloxacin, IM gentamicin, azithromycin, IM ceftiofloxime, probenecid
HYRNUO	Formulary	4	Yes	Yes	4 tablets per day, 30 day supply per fill	Hernexos*
JASCAYD	Non Formulary	Non Formulary	Yes	Yes	2 tablets per day	pirfenidone*
KOMZIFTI	Formulary	4	Yes	Yes	3 tablets per day, 30 day supply per fill	none
LYNKUET	Non Formulary	Non Formulary	Yes	Yes	2 capsules per day	Hormonal: estradiol tab/patch, estradiol vaginal cream estradiol norethindrone acetate, norethindrone acetate/ethinyl estradiol, Fyavolv Tablet, medroxyprogesterone, Premarin cream/tablet, Premphase, Prempro, Yuvaferm Vaginal Tablet Non-Hormonal: paroxetine, citalopram, escitalopram, venlafaxine tablet, venlafaxine ER, desvenlafaxine, gabapentin
OTEZLA XR	Formulary	5	Yes	Yes	1 tablet per day, 30 day supply per fill	Psoriatic Arthritis: methotrexate, celecoxib, diclofenac, diclofenac extended release, diflunisal, etodolac, etodolac extended release, flurbiprofen, ibuprofen, indomethacin, indomethacin sustained release, ketorolac, meclizolam, meloxicam, nabumetone, naproxen, naproxen sodium, naproxen EC, oxaprozin, piroxicam, salsalate, sulindac Plaque Psoriasis: cyclosporine, methotrexate Behçet's Disease: none
PALSONIFY	Non Formulary	Non Formulary	Yes	Yes	2 tablets per day	none
RHAPSIDO	Non Formulary	Non Formulary	Yes	Yes	2 tablets per day	Xolair*, Dupixent*, montelukast, zafirlukast, hydroxyzine, doxepin
VYJUVEK	Non Formulary	Non Formulary	Yes	Yes	10 milliliters per 28 days	none
VYSCOXA	Non Formulary	Non Formulary	Yes	Yes	40 milliliters per day	Celecoxib, diclofenac, diclofenac ER, etodolac, etodolac ER, fenoprofen, flurbiprofen, ibuprofen, ibuprofen 100mg/5ml suspension, indomethacin, indomethacin ER, ketorolac, meloxicam, nabumetone, naproxen, naproxen sodium, naproxen EC, naproxen 125mg/5ml suspension, oxaprozin, piroxicam, salsalate, sulindac
ZORYVE 0.5% CREAM	Non Formulary	Non Formulary	Yes	Yes	60 grams per 30 days	tacrolimus ointment**
ZURNAI	Non Formulary	Non Formulary	Yes	No	-	naloxone nasal spray, naloxone prefilled syringe, naloxone vial